
 
Copyright Warning & Restrictions 

 
 

The copyright law of the United States (Title 17, United 
States Code) governs the making of photocopies or other 

reproductions of copyrighted material. 
 

Under certain conditions specified in the law, libraries and 
archives are authorized to furnish a photocopy or other 

reproduction. One of these specified conditions is that the 
photocopy or reproduction is not to be “used for any 

purpose other than private study, scholarship, or research.” 
If a, user makes a request for, or later uses, a photocopy or 
reproduction for purposes in excess of “fair use” that user 

may be liable for copyright infringement, 
 

This institution reserves the right to refuse to accept a 
[...]
SO4 191 121 36.6
Ca 39 38 2.6
Mg 5.3 5 6
Fe 1.05 0.12 88.6
Mn 0.067 0.041 38.8
Si02 18.7 NA -
Alkalinity 235 70 70.2
Hardness 165 - -
Fecal Coliform 6
per 100 ml 6x10 0 100
MPN per 100m1 15x105 0 100
TPC per ml 	 150x10 10 99.99+



(II). Results of Method II Treatment :

(a) Chemical Treatment  Effluent

The influent of this treatment method is from the

activated sludge unit outlet, and the water quality charact-

eristics of the effluent from a chemical treatment process

will obviously depend on the chemicals being used to

accomplish coagulation / flocculation. In the case of lime

treatment with recarbonation a net reduction in the hardness

and the alkalinity is possible. The Dallas facility did not

have recarbonation facilities at the time the present data

were collected and, as a result, the final PH value was

generally in excess of 11.5 with the attendant high alka-

linity and hardness. In the event alum was being used as the

primary coagulant an increase in sulfates will occur, the

amount depending on the feed required to get good treatment.

Water quality criteria for chemical treatment effluent

are given in detail in Table-14 (8). Since the water is of

high quality, it has considerable application as a process

water for industry. High-lime treatment is successful in

eliminating coliform bacteria, ova, cysts, and high

biological forms, as well as bacterial viruses. Biological

quality is excellent when high lime treatment has been

employed eliminating the need for disinfection unless a

residual is desired. Industry reuse applications are listed

below:

36



TABLE -14
Water Quality - Chemical Treatment

(September 1972)

Parameter
Influent
(mg/I)

Effluent
(m911)

Percent
Reduction

TSS 9 9 0
BOD s 9 1 88.9
COD 45 23 48.9
Total P 10.3 0.1 99.0
Total N 21.0 21.0 0
NH 3 - N 1.5 1.6 -
Org. N 3.8 2.5 34.2
NO 2 & NO 3 - N 15.7 16.9 -
Turbidity (JTU) 3.4 1.6 52.9
SO4 125 119 5
Ca 37 140 -
Mg 5.0 .6 88
Fe .3 .23 23
Mn .05 .008 84
Fecal Coliform

per 100 ml
3 X 10 0 100

MPN per 100 ml 10X 10 5 .1 99.99+
TPC per ml 91 X 10 3 4 99.99+

TABLE - 1 5
Water Quality - Filtration of Chemical Treatment Effluent

(September 1972)

Parameter
Influent

(mg/l)
Effluent
(mg/I)

Percent
Removed

TSS 9 3 66.7
BOD s 1 1 0
COD 23 23 0
Total P 0.1 0.1 0
Total N 21.0 20.8 1.0
NH 3 - N 1.6 1.5 6.25
Org. N 2.5 2.1 16.0
NO & NO 3 - N 16.9 17.2 -
Turbidity (JTU) 1.6 0.7 56.3
504 119 109 8.4
Ca 140 133 5.0
Mg .6 .4 33.3
Fe .23 .08 65.2
Mn .008 .005 37.5
Fecal Coliform

per 100 ml
0 0 -

MPN per 100 ml .1 .1 0.0
TPC per ml 4 4 0.0

37



a. Lumber industry

b. Cooling water

c. Petroleum industry

d. Primary metals industry ( quenching, hot rolling,

gas cleaning, cold rolling, and some rinsing)

e. Paper industry ( mechanical pulping, unbleached

product process water)

f. Cement / Chemical industry

g. Leather industry(tanning processes)

(b) Filtered Chemical Treatment Effluent 

Water quality for a filtered chemical treatment

effluent are given in Table-15 (8). The water quality at

this point in the processing is excellent, with the only

major contaminant in the process flows being the

nonbiodegradable soluble organic chemical species. The only

real water quality problem that are likely to be encountered

at this stage are color and foaming, resulting from the

organic compounds that remain in solution. The industrial

uses that can be made of this water include the following:

a. Lumber industry

b. Cooling water

c. Petroleum industry

d. Primary metals industry

e. Paper industry

f. Cement / Chemical industry

38



(c) Activated Carbon Adsorption Effluent 

The water quality at this point in the treatment of unit

processes is excellent, all of the major contaminants have

been removed. After disinfection the final effluent will

meet the specific criteria of the U.S. Public Health Service

Drinking Water Standards. As such, the water is suitable for

almost all industrial water use applications.

There is one constraint to the use of the final product

water-those industries requiring potable water for their

processing, which includes the food processing industry and

the bottled and canned soft drink industry. While the

effluent satisfies the Drinking Water Standards in terms of

meeting the criteria, it does not meet the logical of the

Standards. The use of a wastewater as a potable water has

never been considered as the "most desirable source which is

feasible." Much more research needs to be completed before

the production of a potable water can be guaranteed and

produced on a consistent basis.

Water quality of the activated carbon effluent is given

in Table-16 (8). The industrial uses that can be made of

this high quality water include the same eight industries as

for the chemical treatment effluent.



TABLE- 1 6
Water Quality — Activated Carbon Adsorption

(September 1972)

Parameter
Influent
(mg/I)

Effluent
(mg/I)

Percent
Removed

TSS
BOD 5

COD

3
1

24

2
1

12

33.4
0

50
Total P 0.1 0.0 100
Total N 20.8 19.8 4.8
NH 3 - N LS 1.8 —
Org. N 2.1 1.6 23.8
NO 2 & NO 3 - N 17.2 16.4 4.7
Turbidity (JTU) 0.7 0.2 71.4
SO4 109 99 10.1
Ca 133 123 7.5
Mg .4 .4 0.0
Fe .08 .05 37.5
Mn .005 .006 —
Fecal Coliform

per 100 ml
0 0 —

MPN per 100 ml .1 0 100
TPC per ml 4 7 —



3. Pilot Studies for Removal of Suspended Solids in
Toledo Refinery Sun Oil Company of Pennsylvania (1)

In 1971, a four-month study was initiated to evaluate

seven pilot units in the removal of suspended solids from

the fourth stage of bio-oxidation effluent. Included in the

evaluation were three filters, two air-flotation units, and

two microstrainers.

Microstrainers proved to be unsuitable for this

application. Polyester fabric in 3, 5, & 10 micron opening,

and stainless steel fabric in 15, 23, & 35 micron opening

removed only approximately 50 percent of the suspended

solids in the best case.

Induced air flotation showed unacceptable results, even

at extremely high polyelectrolyte dosage. Pressurized air

flotation was piloted at raw water rate of 0.67 to 1.8

gallons per minute per square foot. Recycle rate varied from

2.7 to 1.0 gallon per minute of recycle per gallon of feed.

Removal performance was much better than in the induced-air

flotation unit.

A pilot upflow sand filter was installed to determine

suspended solids removal efficiency when charging effluent

from the fourth stage of bio-oxidation. The filter was two

feet in diameter and contained four inches of 1-1/4 to 1-1/2

inch gravel, ten inches of 3/8 to 5/8 inch gravel, 12 inch of

6 to 10 mesh sand, and approximately five feet of 12 to 20

mesh sand. The unit was supplied with the necessary

41



equipment to make the pilot operation fully automatic.

In the test runs, the filters was operated in the range

of 4.5 to 6.4 gal/min/sq.ft. with an air scour. Typical

suspended solids removal trends at varying flow rates and

inlet concentrations are listed in Table-17 (1). Average

removal was 88 percent at the 4.5 gallons, and 84 percent at

6.4 gallons.

COD reduction through the filter was in the 50 percent

range. TOC removal followed a similar pattern. Limited

data reflected good removal of trace oil and phosphorus.

The capacity of the filter was found to be four to five

pounds of dry solids per sq.ft. of filter area. This

capacity would permit operating cycles as long as 24 hours.

The upflow filter system is guaranteed to remove 80

percent by weight of the suspended solids present in

colloidal dispersion without use of chemical additives.

Flow rate is 4 to 12 gpm per sq. foot, at an average total

flow of 2000 gpm and maximum flow of 3000 gpm. All the

guarantee criteria are listed in Table-18 (1).



Table-17

Suspended Solids Removal in Upflow Pilot 
Sand Filter at Different Flow Rates And

Inlet Concentrations

Flow Rate 
GPM/Sq.Ft.

Suspended Solids PPM 	 Removal 
Inlet 	 Outlet

Efficiency

4.5 48 10 79

4.5 46 7 85

4.5 36 2 94

4.5 32 2 94

6.4 42 7 83

6.4 52 14 73

6.4 38 2 95

Table-18

Upflow Filter Conditions Specified for
80% Removal Of Susnended Solids

Min. Avg. Max.

Flow, GPM/Sq.Ft. 4 12

Flow, GPM(Total) 2000 3000

Temperature ( °F) 50 80

Suspended Solids,PPM 55 117 200

Total Organic Carbon,PPM 40 60

Oil, PPM 15 50 200



4. Union Carbide's Typical Petrochemical Plant

A thorough survey 1972 (1) of water usage in one of

Union Carbide's integrated, multi-product petrochemical

facilities represented a water conservation program in this

particular plant.

There are six different classes of water usage, each

with a different quality requirement. That is cooling

water, potable water, service water, boiler feed water, and

process reagent water.

To produce recovered water suitable for recycle as

process or boiler feedwater, three types of contaminants

must be removed :

a. Dissolved organic substances (as BOD or COD)

b. Suspended solids (organic and inorganic)

c. Dissolved (primarily inorganic) solids

For recycle as service water, only the first two steps

would probably be required. Figure-10 (1) is a schematic

flowsheet of a complete wastewater purification system such

as will be required to meet "zero discharge" effluent

standards or to provide high purity water for recycle. This

system will involve :

a. Maximum reduction of waste loads at sites.

b. Primary clarification.

c. Biological treatment.

d. Coagulation, flocculation, and filtration for

complete removal of suspended solids.

44



e. Equipment for sludge conditioning, dewatering,

and incineration.

f. Activated carbon adsorption, with thermal regene-

ration of carbon.

g. Demineralization in ion exchange or reverse

osmosis facilities.

h. Deep-well disposal of waste brine.

Table-19 (1) is a summary of contaminant removals

projected for each step of the recovery system shown in

Figure-10.

Figure-10 Process Flowsheet for Complete Wastewater Re-
covery and Recycle.



TABLE —1 9
Removals of Pollutants at Each Step of a Complete Wastewater Recovery System

BOW 	 COD' 	 TSS 	 TDS 
% 	 Remaining 	 96 	 Remaining 	 96 	 Remalning 	 % 	 Remaining

Process Step 	 Removed 	mg/l 	 Removed 	 mg/l 	 Removed 	 twit 	 Removed 	 mg/l

Raw Wastewater 	 — 	 1400 	 0 	 2700 	 — 	 NA 	 — 	 NA

In-Unit Waste Reduction 	 (b) 	 — 	 (b) 	 — 	 (b) 	 — 	 (b) 	 —

Primary Clarification 	 10 	 1260 - 	 20 	 2160 	 ? 	 ? 	 0 	 NA

Biological Treatment 	 93 	 85 	 72 	 599 	 gain 	 80	 0 - 	 2000

Coagulation, Clarification, 	 0 	 85 	 0 	 599 	 97 	 2 	 ? 	 <2000
Filtration

Activated Carbon Adsorption 	 75 	 21 	 70 	 180 	 — 	 1 	   0 	 <2000
Undefined COD 	
Removal Step 	 (b) 	  ~ 0 	 (b)	 ~ 5 	

— 	 1 	 0 	 	 <2000

Ion Exchange or
Reverse Osmosis 	 0 	 0 	 0 	 ~ 5 	 — 	 1 	 98 	 50

NOTES: 	 DOD = biochemical oxygen demand; COD = chemicaf oxygen demand; TSS = total suspended solids; TDS = total dissolved (Inorganic solids)

a DOD and COD are total values for raw wastewater; soluble fractions at alf other points.

b That portion of the DOD and COD not removed in the other steps must be removed by a combination of in-unit waste load reductions and an undefined step following
the activated carbon adsorbers.



C. EPA's Survey for The Petroleum Refinery 
Point Source Category April 1974 (5) 

Table-20 (5) indicates the types of treatment technology

and performance characteristics which were observed during

the survey. In most of the plants analyzed, some type of

biological treatment was utilized to remove dissolved

organic material. Typical efficiencies for these processes

are shown in Table-21 (5). And the Table-22 (5) summarizes

the expected effluents from waste water treatment processes

throughout the petroleum refining industry.



Observed Refinery Treatment System and Effluent Londings

Table- 20

SUBCATEGORY 	 A 	 B 	 B 	 B 	 B 	 B 	 C 	 C 	 C 	 D 	 D 	 2

typo of 	 OP 	 AL-►► 	 AL-► 	 2-DAP-AS OP 	 047,AL,P? 	 DAT,AS 	 047,AS 	 DAT,AL,PP 2,17,43 	 2,AS 	 DAF,AS.77
Treateent
Refinery
Observed Average -
Sffluent Loadings
lot-kg/1000 n3 of

feedstock
(lb/1000 bbl Of

feedotock)

900S. 	 8(2.8) 	 8.0(4.4) 5.9(2.1) 	 i0(3.6) 	 3.f(1.3) 	 13(4.6) 	 2.7(0.95) 2.6(0.91) 	 7.4(2.6) 	 14(5.0) 	 17.5(6.2)

COO 	 ----- 	 39(13.8) 	 68(24) 	 96(34) 	 71(25.0) 	 39(13.8) 	 67(23.5) 	 ------ 	 54(19, 	 57(20) 	 136(48) 	 320(113)

211 	 --- 	 ----- 	 25(1.7) 	 34(12) 	 8.5(3.0) 	 4.2(1.5) 	 13.6(4.8) 	 8.5(3.0) 	 7(2.5) 	 12(4.3) 	 38(13.5) 	 36(12.7)

040 	 2.0(0.7) 	 2.3(0.8) 	 9(3.2) 	 4.0(1.4) 	 ----- 	 2.8(1.0) 	 6.5(2.3) 	 ---- 	 _____ 	 4(1.4) 	 7.2(2.55) 	 22(7.7)

NO3-8 	 ----- 	 ----- 	 ----- 	 ---- 	 4.8(1.7) 	 0.14(0.05) 4.5(1.6) 	 -_-_-_ 	 2(0.7) 	 1.2(0.44) 	 ---- 	 2.3(0.8)

Phenolic
Ceepounds 0.14(0.05) 0.003(0.001) 	 0.4(0.145) 0.37(0.13) 0.05(0.018) 0.0006 	 0.06 	 ----- 	 ----- 	 0.17(0.06)  	 0.012(0.033)

	(0.002) 	 (0.023)

Sulfide 	 0.03(0.009) 	 ----- 	 0.2(0.07) 	 0(0) 	 0.03(0.010) 	 0.014 	 0.05 	 -----	 --- 	 -----  	 0.20(.07)
	(0.005) 	 (0.018)

footnotes* AL-aerated lagoon 	 7-filtration 	 A-Topping 	 D-Lubs

	

AS-activated sludge 	 OP-oxidation pond 	 B-Cracking 	 I-Intagrated
047-disoolved air flotation 	 Fr-polishing pond

a-equalisation 	 TY-trickling filter 	 C-ratrochamicala



Table-21

Typical Removal Efficiencies for

PROCESS  

Oil Refinery Treatment Processes

PROCESS
INFLUENT

- REMOVAL EFFICIENCY, 1
RODS COD TOC SS OIL PHENOL AMMONIA SULFIDE

I. 	 APT Separator Raw Waste 5-4o 5-30 WA 10-50 60-99 0-50 NA WA

2. Clarifier 1 30-60 20-50 NA 50-80 60-95 0-50 NA NA

3. Dissolved Air
Flotation 1 20-10 10-60 NA 50-85 70-85 10-75 NA NA

4. 	 Filter 1 110-70 20-55 WA 75-95 65 -90 5-20 WA WA

5. Oxidation Food  1 h0-95 30-65 60 20-70 50-90 60-99 0-15 70-100

6. Aerated Lagoon '2.301 • 75-95 60-85 NA 40-65 70-90 90-99 10-165 95-100

T. 	 Activated Sludge 2.3.11 80-99 50-95 40-90 6o-85 80-99 95-99+ 33-99 97-100

8. Trickling
Filter 1 60-85 30-70 NA 60-85 50-80 70-98 15-90 70-100

9. Cooling Tower 2,1,4 50-90 40-90 10-70 50-85 60-75 75-99* 60-95 NA

10. Activated
Carbon

2.3.4 70-95 70-90 50-80 60-90 75-95 90-100 7-33 NA

11. Filter
Granular Media 5-9 WA NA 50-65 75-95 65-95 5-20 WA NA

12. Activated
Carbon

5-9-plus 11 91-98 86-94 50-80 60-90 70-95 90-99 33-87 NA

NA - Data lot Available



Table-22

Expected Effluents from Petroleum Treatment Processes

EFFLUENT CONCENTRATION, mg/L 
PROCESS 	 PROMS 	 BOD5

	
COD 	 TOC 	 SS 	 0 L 	 rumor, 	 AMMONIA 	 SULFIDE

INFLUENT 

1. API Separator 	 Paw Waste 250-350 	 260-700 	 NA 	 50-200 	 20-100 	 6-100 	 15-150 	 NA

2. Clarifier 	 1 	 1.5-200 	 130-450 	 NA 	 25-60 	 5,.35 	 10-40 	 NA 	 NA

3. Dissolved Air
Flotation 	 1 	 45-200 • 130-450 	 NA 	 25-60 	 5-20 	 10-40 	 NA 	 NA

h. Oracular Media
Filter 	 1	 40-170 	 100-400 	 NA 	 .5-25 	 6-20 	 3-35 	 NA 	 NA

S. Oxidation Pond 	 1 	 10-60 	 50- 300 	 NA 	 20-100 1.6-50 	 0.01-12 	 3-50 	 0-20

6. Aerated Lagoon 	 2,3,4 	 10-50 	 50-200 	 NA 	 10-00 	 5-20 	 0.1-25 	 4-25 	 0-0.2

T. Activated Sludge 	2.3,4	 5-50 	 30-200 	 20-00 	 5-50 	 1-15 	 0.01-2.0 	 1-100 	 0-0.2

6. ?Tickling Filter 	 1 	 25-50 	 80-350 	 WA 	 20-70 	 10-00 	 0.5-10 	 25-100 	 0.5-2

9. Cooling Tower 	 2,3,11 	 25- 50 	 47- 350 	 70- 150 	 4.5-100 	 20-75 	 .1 -2.0 	 1-30 	 NA

M. Activated Carbon 	 2.3.4 	 5-100 -> 	 30-200 	 NA 	 10-20 	 2-20 	 41 	 10-140 	 NA

11. Granular Media Filter 	 5-9 	 NA 	 NA 	 25-61 	 3-20 	 3-17 	 0.35-10 	 NA 	 NA

12. Activated Carbon 	 5-9 and 11 	 3-10 	 30-100 	 1-17 	 1-15 	 6.6-2.5 	 0-0.1 	 1-100 	 0-0.2

A - Data not Available



Water Quality Standards of Reused Water

A. Process Water

For process water requirements, refiners use

treated or untreated cooling water, public water supplies,or

ground water. Of the total water intake by refineries,

about 84% is secured from surface supplies, 7% from ground

water, and the remaining 9% from public water supplies.

The primary treatment of water for process use is for

suspended solids and turbidity removal. Some washing

operations are normally provided with water of about 10